Installation Guide
SRR S

VEHICLE APPLICATIONS

: y | TOYOTA XL30 10-ON
B s PARTNO. 8795
Contents ASE
1. Rear sway bar #FiftE#E 19mm 1PCS

2. Bracket B5E1RE ESZ22(R/L) 2PCS

3. M10 Hex socket cap screw
M10 A7NA1E#% 45mm 2PCS

4. M10 Hex socket cap screw
M10 A7NA1E#% 30mm 4PCS

5. M10 Nylon nut
M10 JERERRIE 6PCS

6. Washer 8] 4PCS

Installation tips A F33E

The upper arrow indicates the location
of 45mm M10 hex socket cap screw.
The lower arrow indicates the fix point
of the brackets: At the lower end of
absorber.

ESFHBEUER (M10 ARNAEEH 45mm)
MEME
THAHEUBERBEEZREREEME - #
B@ERTIn

Figure of installation (LH/RH).
i/ BLEEREE

Sway bar is installed upon exhaust
system.
PR LR ARBHRE LS

g/ TEL: +886 3 5370822 FAX: +886 3 5373027
E-MAIL: info@hardrace.com WEBSITE: WWW.HARDRACE.COM

==

=

Ll
[=]




